CONTENS

@ INSTRUCTION MANUAL

1. SPECIFICATIONS wiiiemccectismsimissins sivsumssssmsss ssssiasomsossnses s aanes siss 10808 8 £ 4LV R LAAANINSE EATATIE 200952548 1
2 INSTALLATION et cee e cteeeetaeeeesssbe s et e s s e s e e e s s s e e e s s e s s e e e b e e aa e E L e LS iR e e e eas e s e s n et 1
3. ADJUSTING THE HEIGHT OF THE KNEE LIFTER ...c.ooioiiiiiniiectcii e 2
4. INSTALLING THE THREAD STAND ....ooiitiiiiiniiircesiieieinsirnss e s ssessasssmsassaesessis s sssasssns s s snssnsssas 3
5. LUBRICATE. ...oooiieeiississeissans sasesesssaseanssstisssssasans snestsnsssaestonsansesssbtessssssisntastsrmssssassssssasasesnsnsssnasesns 3
B. LUBRICATION ...ooieveeeeiieiiissesssesseessesesassessasssessassersssassasssssssnssssesssssastesssssssineatsitcsassasenssssasssenssssins 3
7. ADJUSTING THE AMOUNT OF OIL(OIL SPLASHES) IN THE HOOK .....ccoooiiiiiiiiiiii 4
8. ATTACHING THE NEEDLE.......ociiiciiiti e iiiniaseniras st as s s s s s s s ssnan s s s L 5
9. SETTING THE BOBBIN INTO THE BOBBIN CASE ....cccoiiiiimiinen s 6
10. ADJUSTING THE STITCH LENGTH ...oiiiiiiiiiiiimiciiriiims i s 6
11. PRESSER FOOT PRESSURE .....oociiieiieeiie it testessimtas s eninesesse st st s a s assh s st st s s et st 6
12, HAND LIFTER ..oiiciiieeecuiiisessesneesssessssssessmesssssssastssassnsas sanensssmssas e sasarsssad sabs s sanin s ias s e na s e st s s ae e s ae b s 6
13. ADJUSTING THE HEIGHT OF THE PRESSER BAR ......ccoooiiiiieii 7
14. THREADING THE MACHINE HEAD .. .o iciinnie s sttt 7
15. THREAD TENSION ..ocutiioeeiirressseeesseemssssseeeasssessiisssssnsssssssssassesassssssssssnsasinssssssstassntasassessssssasnesssss 8
16. THREAD TAKE-UP SPRING ....ooiciiiieearieeeiiisiistsiinssssises st ss s s s s st 8
17. ADUSTING THE THREAD TAKE-UP STROKE .......cciiiiiimniniinneseeninnenicns s 9
18. NEEDLE-TO-HOOK RELATIONSHIP ...cotiiiiiiiiciiiitiiemiinsansnssenn s s 9
19 HEIGHT OF THE FEED DOG ....oooiiiiieciieeiiiteaeeeamesesstsssaaessassass s sssaassrsassasassas s sansassnaasanasssssseiass 10
20. TILT OF THE FEED DOG ...oooiiiiiceeeersiiasiniasisessesaeeessssasassastesss e s s sssss s sanssaas s ss s s s nsas s sis s ssas i "
21. ADJUSTING THE FEED TIMING ....ooiiiiitiiiitiiiiniiiiieeisaee s s ssa s st s st a s 11
22  ADJUSTING THE NEEDLE STOP POSTION ..ooiiiiiitiniiries e 12
23 COUNTER KINIFE ...otiioieisrreeisressreanseesasserasissiseesamseesassnsshaassnsessasessassnaas e s ins a1 10 s2am s s s it s as e ne s 13
24. PEDAL PRESSURE AND PEDAL STOKE .........ccoiiimimmiiininni e 14
25. ADJUSTMENT OF THE PEDAL ....ooioteiiieiaiiiiasiiss s e nie s srssms s ans s s s 14
26. PEDAL OPERATION . ..ccoieiitiiiteesiisasssesesasassnssists sesssssnsiasssssssssssmssssoassasssinstssssaisssassssnsssassssees 15
27. ONE-TOUCH TYPE REVERSE FEED.STITCHIN MECHANISM......cocooiiiiiiiiiis 15
D8, WIPER. ... oocoeeecteisesessessessssesseesssnassessatesssseesssassnsnsss sotsssnsbabesaatartssasiastsssssrsnssnsastesasistiasbasststisansssssons 16
@ PARTS BOOK
1. MACHINE FRAME&MISCELLANEOUS COVER COMPONENTS ..o 18-21
2 MAIN SHAFT&THREAD-UP LEVER COMPONENTS ..o 22-23
3. IMPACT CONTROLLER SYSTEM ..veeeieiiiieeerieeiesisiiissimnrnrs s s s st s 22-23
4. NEEDLE BAR,UPRIGHT SHAFT&HOOK DRIVING SHAFT COMPONENTS .........c.ccooviena 24-25
5. HAND LIFTER COMPONENTS ....uuiiiiieiieeeiireaeisssssissssaessessssasass s ass s s baiiss s i s s sanasases 26-27
6. FEED MECHANISM COMPONENTS ..o 28-31
7. THREAD TRIMMER COMPONENTS .oieciireeiniisimiisinessssse s e st s s 32-33
8. AUTOMATIC REVERSE FEED COMPONENTS .....oooiitiin i 34-35
0. WIPER COMPONENTS . ...ottiitieeireeerseesiasesassisinssasasansassasasssnssssssatasinsisenssiassassassassasssssrssssessasses 34-35
10. OIL LUBLICATION COMPONENTS ....cctiiiimiiiimniir et sins s s s s 36-37
11. OIL RESERVOIR COMPONENTS ...oiiiiiiiiiiiiiie et s s s s 36-37
12. THREAD STAND COMPONENTS ...coviiiiiimiiiimiimiresnme s b s st s 38-39
13. ACCESSORIES ...ttt ittt s e sme bbb s e 38-39




1. #i1% /| SPECIFICATIONS

o i Y U R JERHR
H — AR, AR, )k — AR, Dk R, IR
4 29) B HE 1454500 rpm 1it %4000 rpm §1#53500 rpm
I K EF G 4mm 5mm
BLE DB x 1 #9~#11 DA x 1 #9~#11 DB x 1 #20~#23
DI (e B 5 T 10mmibrdE) 13mm(iE k) Imm(iE k) 10mm(#5dE) 13mm(fik k)
Al JHALh NO.10F i
Medium-weight model Light-weight model Heavy-weight model

Application General fabrics: Iight-weight General fabrics, light-weight Medium-weight materials,

and medium-weight materials. materials. heavy-weight materials.

Sewing speed

Max. 4500 rpm

Max. 4000 rpm

Max. 3500 rpm

Max. stitch lenth 4mm 5mm

Needle DB x 1 #9~#11 DA x 1 #9~#11 DB x 1 #20~#23
. 10mm(standard) 10mm(standard)

Presser fot lift 13mm(Max.) Smm(Max.) 13mm(Max.)

Lubricating oil

Defrix Qil NO.10

2. SBLIH A3 | INSTALLATION

(1) A%

1) $ERERE S EIHL S A EIP A L.
2) FRET@ LRI @ 24 kB QLTI A AR EE, R @Rt 1@ M

2 A~ 3k FR RS AR

® TuFEE , RIEHERE @ %k,

3) EEH@RBIPLE ML L, SRR R @, LR EIY L L@ L.




(1) Installing the under cover
1) The oil pan should rest on the four corners of the machine table groove.
2) Fix two rubber seats @ on side® (operator's side) using nails@as illustrated above. Fix two cushion seats
@ on side @ (hinged side) using a rubber-based adhesive. Then place oil pan@ on the fixed seats.
3) Fithinge @ into the opening in the machine bed, and fit the machine head to table rubber hinge @ before
placing the machine head on cushions @ on the four corners.

3. iR AR ERAE / ADJUSTING THE HEIGHT OF THE KNEE LIFTER

EE
HTEHEEIMORER OIS, WREBERHT.
A WARNING:

Turn OFF the power before starting the work so as to prevent accidents caused by abrupt start of the
sewing machine.

1) BEsh R -6 bR B 2 10mm.

2) T i 2 @] LU FER R R A BB 13mm,  (ARIST B AON9mm, )

3) EMHEFHE] 10 mm LU LR, #EEEHTO WATR FREIRETH, TRUENS .

1) The standard height of the presser foot lifted using the knee lifter is 10 mm.

2) You can adjust the presser foot lift up to 13 mm using knee lifter adjust screw@. (Max. 9 mm for A type)

3) When you have adjusted the presser foot lift to over 10 mm, be sure that the bottom end of needle bar
@ in its lowest position does not hit presser foot @ .

4. $2E3EE L3 [ INSTALLING THE THREAD STAND




S. IniEEhg / LIPIN

| EE ]
| ==,
}‘ AT AL RESMOBBIE R B, WREEREHET, l
- A WARNING:
r Turn OFF the power before starting the work so as to prevent accidents caused by abrupt start of the
L sewing machine,
=
1) E R T O ST 550 iy MRST IS | 1 B v
PRAEAF @ 1N FLIA
2) BRI TR G ) T AT B @ iy N
BRET, Fritd BRI A B @ i L.
1) Full pore of the thread take-up crank shaft@with lipin before
disassembly small screw of the thread take-up crank shaft@ .
2) Disassembly small screw before Disassembly the needle rod
holder ASM,  then full pore of the needle bar connection ASM
6. /inih / LUBRICATION MWty Rpli. ‘
3 ‘ |
AT B IE SRR BhIE R R, WA REHRT, 1
WARNING:
Turn OFF the power before starting the work so as to prevent accidents caused by abrupt start of the
sewing machine.

IEEESE LN AT
1) iEELHE @ s, — H JUE] HIGH %7
i @I E _
2) HAEE I RFEE) LOW FRIC@OLL F i, B mEK
*FEBLI .

3) MUMAIEFEAENL, R Ewnt, L
W @7 Bl 5 .
4) WM RSN, SHBOEL TR,

T T e e o e e e e e e e o

_.._.-—._——-.—__———._._—.-..__——_.__.—___._-..—.——._——-u.—_

Information on lubrication
1) Fill oil pan @ with Machine Oit up to HIGH mark @ .
2) When the oil level lowers below LOW mark @, refill the oil pan with the specified oil.
3) When you operate the machine after lubrication, you will see splashing oil through oil sight window
@ if the lubrication is adequate.
4) Note that the amount of the splashing oil is unrelated to the amount of the lubricating oil.

| When you first operate your machine after setup or after an extended period of disuse, |
I @ fun your machine at 3,000 to 3,500 rpm. for about 10 minutes for the purpose of break- |
i 1

n.
-




i Sk R A

1) e HR L AT FELFF I A @ (At R ki B
B @ VLT TR

2) . i a2 €Y M 1) @ F I, s Bk
SEECFF IR @ 0, iR .

3) M E SRS @ 77 ks, A EEE S E AT

e “ R RO EE, AhERK

Adjusting the amount of oil supplied to the face

‘ plate parts

| ) 1) Adjust the amount of oil supplied to the thread take-
up and needle bar crank @ by turning adjust pin €.

2) The minimum amount of oil is reached when marker
dot ) is brought close to needle bar crank by
turning the adjust pin in direction ).

3) The maximum amount of oil is reached when marker dot @) is brought to the position just opposite from
the needle bar crank by turning the adjust pin in direction ®.

7. EFiemimimE (i) BELE/
ADJUSTING THE AMOUNT OF OIL (OIL SPLASHES) IN THE HOOK

EE
HMENEEER, HTHIEASHY, A%¥EEA, WIS HER

WARNING:
Be extremely careful about the operation of the machine since the amount of oil has to be checked by
turning the hook at a high speed.

BT e @ i () WA R
Amount of oil (oil splashes) confirmation paper Position to confirm the amount of oil (oil splashes)

£
£

E [=]

E . e

ﬁ ™

70 mm
fﬁmﬁﬂ%ﬁﬂ LT ) e v 1 B
_ O|l_splashes Closely fit the paper
confirmation paper against the wall

surface of the bed.

* s TFER ) WL, EE TR, FNEESEE TR TR,
1) Bk, BT R A G MEE . ( Y BIraLizss )

9) IR () Bt FHACESE ML R IR Tl % .

3) SR AT A S R AEHIGHAILOWHTE R Z M -

4) WE GF) PR B s, (NEER)

* When carrying out the procedure described below in 2, remove the slide plate and take extreme caution
not to allow your fingers to come in contact with the hook.

1) If the machine has not been sufficiently warmed up for operation, make the machine run idle for
approximately three minutes. (Moderate intermittent operation)

2) Place the amount of oil (oil splashes) confirmation paper under the hook while the sewing machine is in
operation. .

3) Confirm the height of the oil surface in the oil reservoir is within the range between "HIGH" and "LOW".

4) Confirmation of the amount of oil should be completed in five seconds. (Check the period of time with a
watch.)

—d—




* iml (HiF ) JBAIFAE / Sample showing the appropriate amount of oil

MREH T HH 3R E3H | Splashes of oil from the hook
e

E
H

1 mm
.| ...

HREY (/)

Appropriate amount of oil (small)

MBEHR TC T H 3k #03H / Splashes of oil from the hook
2

/

)

2 mm

—ffe—="

HEEY (X))

Appropriate amount of oil (large)

1) ZEPEARAEAR R AR e 3 s T, B R
I A D L
Ci Bt b0, 2B (&) , HkidE
B, ﬁ?mf%gﬁfﬁﬂ(ﬁu )

2) i Gk ) EIASIK (33K ) M Tk,

1) The amount of oil shown in the samples on the left

should be finely adjusted in accordance with
sewing processes. Be careful not to excessively
increase/decrease the amount of oil in the hook.
(If the amount of oil is too small, the hook will be
seized (the hook will be hot). If the amount of oil is
too much, the sewing product may be stained with
oil.)

2) Adjust the amount of oil in the hook so that the
oil amount (oil splashes) should not change while
checking the oil amount three times (on the three
sheets of paper)

* WEMkih & (i ) 19% / Adjusting the amount of oil

1) S8BT SR LR "
(@F) 3, i GF) %, & - WA
(@716 ) #35h, ik i) A5,

2) AT VARG R, RSB 30 B ARt
TR () BEA,

1) Turning the oil amount adjustment screw attached on

the hook driving shatft front bushing in the "+" direction
(in direction @ ) will increase the amount of oil (oil

spots) in the hook, or in the "-" direction (in direction ®)

will decrease it.
2

—

seconds to check the amount of oil in the hook.

8. Hl$tAY %% /| ATTACHING THE NEEDLE

EE

AT L BSMORER T, WXHERBEHT,

WARNING:

Turn OFF the power before starting the work so as to prevent accidents caused by abrupt start of the

sewing machine.

After the amount of oil in the hook has been properly
adjusted with the oil amount adjustment screw, make
the sewing machine run idle for approximately 30




9. Ml % e A% | SETTING THE BOBBIN INTO THE BOBBIN CASE

1) P FRN®, RGEEHEO i, M
ek IR E T NNk,

2) RiRAE®, WiAR U R TRk Ao #esl .

1) Pass the thread through thread slit @, and pull
the thread in direction @ .
By so doing, the thread will pass under the tension
spring and come out from notch@.

2) Check that the bobbin rotates in the direction of the
arrow when thread @is pulled.




13. RIS ERIE% | ADJUSTING THE HEIGHT OF THE PRESSER BAR

FE ;
AT LB RIS R 0B, R REmEE T,
WARNING:

Turn OFF the power before starting the work so as to prevent accidents caused by abrupt start of the
sewing machine. :

IR R L L T ——

@

2) M, FPEMEML@.

o
O 1) Loosen setscrew @,and adjust the presser bar height
@ or the angle of the presser foot.
2) After adjustment, securely tighten the setscrew@ .

14. FERIFL T % | THREADING THE MACHINE HEAD

EE
A THL MR SRR, HXBRBERT,
WARNING:

Turn OFF the power before starting the work so as to
sewing machine.

prevent accidents caused by abrupt start of the

Sa—




15. £:3% 5185 /| THREAD TENSION

(1) E&KhmiA%E
1) H @ wiriaikah F—8ok e @, MAERE
TEPLEE LRSI REAR S,
2) A @ wijTmEksh, MR
3) fHE® g AE S K e, I Hsk 1A

5l
4) % @ Woymssah, W 12Kk 145
(2) RN BIAE
1) @ Wi a Rk i @, TR LR,
) )z @ WIFTImEEEh AR ArsR ek, MR ERSK eSS

(1) Adjusting the needle thread tension

1) As you turn thread tension No.1 nut @ clockwise (in direction @), the thread remaining on the needle after
thread trimming will be shorter.

2) As you turn nut @ counterclockwise (in direction® ), the thread length will be longer.

3)As you turn thread tension No.2 nut @ clockwise (in direction® ), the needle thread tension will be
increased.

4) As you turn nut @ counterclockwise (in direction ® ), the needle thread tension will be decreased.

(2) Adjusting the bobbin thread tension

1)As you turn tension adjust screw @ clockwise (in direction@), the bobbin thread tension will be
increased.

2) As you turn screw @ counterclockwise (in direction @ ). he bobbin thread tension will be decreased.

16. PkLi8 4 | THREAD TAKE-UP SPRING

(1) RO HTERRE

1) HgikhamEER 2.

2) A @ M EEILK IO, WiTREEA.
3) 4 @ B THHIETE M, THEHRR.

(2) BRWEQ N EN

1) e . BTLKNIFO.

2) Friasiik HFEE g o @i TR,

3) 175 @ ek HAF@ NH )y 58,

4) [5Z @ W7 EE Eh I WG 4258

(1) Changing the stroke of thread take-up

spring@ )

1) Loosen setscrew @.

2) As you turn tension post ® clockwise (in direction@),
the stroke of the thread take-up spring will be
increased.

3) As you turn the knob counterclockwise (in direction
® ), the stroke will be decreased.

(2) Changing the pressure of thread take-up

spring@®

1) Loosen setscrew® , and remove thread tension
(asm)@.

2) Loosen setscrew@®.

3) As you turn tension post®clockwise (in direction@),
the pressure will be increased.

4)As you turn the post @® counterclockwise (in
direction@®), the pressure will be decreased.

-8



17. PRELATH L E191F% | ADJUSTING THE THREAD TAKE-UP STROKE

R TR LR RS EANRA, WERRER,
WARNING:

Turn OFF the power before starting the work so as to prevent accidents caused by abrupt start of the
sewing machine.

1) SRR, @ thIrin FEah &G 4@, bkt

HArg.,
2) g‘fﬁﬂiﬁ*ﬂrﬂﬁ. 5@ ek @, Mk

3) £ %0 3@ 2L @ XTI I PO RARENL B .

1) When sewing heavy-weight materials, move thread
guide @to the left (in direction® ) to increase the
length of thread pulled out by the thread take-up.

2) When sewing light-weight materials, move thread
guide @to the right (in direction @ ) to decrease the
length of thread pulled out by the thread take-up.

3) Normally, thread guide@) is positioned in a way that
marker line @ is aligned with the center of the screw.

18. M5t 5HEHR X E | NEEDLE-TO-HOOK RELATIONSHIP
E =1

Q AT BEEM A ST, HXEBR, WADERLEIEENEEHT,
WARNING:

To avoid possible personal injury due to abrupt start of the machine, turn off the power to the machine
and check to be sure that the motor has totally stopped rotating in prior.

(1) B8 T F %R B FIER .
1) 30 R4, IHEATFRERIERT &, RS
EEEERs @ .
(REBHTRE)
2) [DB4FET
O M A BOXNE T TEG O T3,

RIEITRHHFEERERL @ .
[DA%t K]

REHTORNZIE @ X HAT FERON T,
WIETF R ESE TR @ .
(RERBRO BHRENE)

3) [DB#tAt]
PP 3 WL iR, #Eh CREHTO
T, RAA@ T T ER@N
T ¥
[DAE B
$h 3 WAERE EE L, S e O
EFa s, L@ ST T ERO &

.
“~__1i®@ © @ @

.
4) FEHRET, iHERL @ FENE@ fhO, BV SHetk i a R A% 4H0.04 ~ 0.lmm ( KB |
SRIGIT U2,
T o 1
1 bt /i, SFGrERE. MREXAE, S :
|



(1) Adjust the timing between the needle and the hook as follows:
1) Turn the handwheel to bright the needle bar down to the lowest point of its stroke, and loosen setscrew @
(Adjusting the needle bar height)
2) (For a DB needle) Align marker line@on needle bar @ with the bottom end of needle bar lower bushing @-
thentighten setscrew @.
(For a DA needle) Align marker line@®on needle bar @ with the bottom end of needle bar lower bushing®
thentighten setscrew @. ’
(Adjusting position of the hook ©)
3) (For a DB needle)Loosen the three hook setscrews, turn the handwheel and align marker line @ on
ascending needle bar  with the bottom end of needle bar lower bushing e
(For a DA needle) Loosen the three hook setscrews, turn the handwheel and align marker line @ on
ascending needle bar  with the bottom end of needle bar lower bushing ®. :
4) After making the adjustments mentioned in the above:steps, align hook blade point @ with the center of
needle@. Provide a clearance of 0.04 mmto 0.1mm (reference value) between the needle and the hook,

then securely tighten setscrews in the hook.
-

J S S S ——— S e e e

| If the clearance between the blade point of hook and the needle is smaller than the
specified value, the blade point of hook will be damaged. If the clearance is larger, stitch |

skipping will result. i

19, E% FHSE | HEIGHT OF THE FEED DOG

FE
T BRSNS, WERE TR
WARNING:

Turn OFF the power before starting the work so as to prevent accidents caused by abrupt start of the
sewing machine.

ERVE T R Reohe -1 o

D FHETFTERUL O HERB2O .

@ & FEIEmSHETIRY.

@ HFEETELO .
| S e [ G S| . W S P _— =" _———,, o_—| ..
Vi | & gEEHEBHE, BFLBOHENE,
- BRRET. |

To adjust the height of the feed dog:
IF i if the calmping pressure is insufficient, | @ Loosen screw @of crank (1] ‘
Eh the motion of the forked portion | @ Move the feed bar up or down to make adjustment.
3) Securely tighten screw @

—

\ N/ becomesheavy.  _ _ _ ___ __ ]
20. %75 F 5% | TILT OF THE FEED DOG
R
ATHLEBIMNEIER B, HXERREHT. :
WARNING: : :
Turn OFF the power before starting the work so as to prevent accidents caused by abrupt start of the
sewing machine.

1) bR (KT BE R A7 & A %1 S @FLE A
& hHQ M@ F— 3 AT
( B bR (22 B S @0 200 /K 3% A ] 1oy itk
MIfiE. ) ‘

2) K rPbEERIARE, AT IS A TR, TR

[y, bR TIENGET G, REHTE L
J7 10 $590FF

3) RT WA R, AT RS A TR, ERS

©FEL T AR T 590 .

@ AL/ Frontup @ #7# / Standard
@ B/ Frontdown @ %t#h/ Throat plate

=10-




Foa . T T e S S e e S
: @ WMETERFZR, BRENRESELEL, BERHIA _ I

1) The standard tilt (horizontal) of the feed dog is obtained when marker dot @) on the feed bar shaft is
aligned with marker dot @ on feed rocker @ . (the marker dot @ inclines forward the feed rocker
shart by 90°, as standard).

2) To tilt the feed dog with its front up in order to prevent puckering, loosen the setscrew, and turn the
feed bar shaft 90°in the direction of the arrow, using a screwdriver.

3) Totilt the feed dog withits front down in order to prevent uneven material feed, turn the feed bar
shaft 90° in the opposite direction from the arrow. (The standard tilt for.)

B T SR TR Sy TR e T e S S e Bl it ~
| Whenever the feed dog tilt is adjusted, the feed dog height will be changed. So, itis |
necessary to check the height after tilt adjustment. |

21. ERHMELIAIET / ADJUSTING THE FEED TIMING

xR

Q ATBHIERBEENEM A SER, HXEEE, BIADERBIEIFHIHFERT.
WARNING:
To avoid possible personal injury due to abrupt start of the machine, turn off the power to the machine
and check to be sure that the motor has totally stopped rotating in prior.

1) iR @mH e 2. @, Wk

b 7V Sk RSB R s A SRR
-Standard feed timing [ g

:mm@mwz 2) BRAEI Y (BRI SF MGG T80T, 34 SF b
T 5 L bR AL 7 0 (4

L P 30 AR LA GILARS (kA IR AR . 3 & sk 71 £

VAR TR S T

C Advanced feed timing Jﬁ i fli IFEs: i }
4) AT RUFHELMHR AL, 05T L ) R
Q A b e
Y ey

e L S WS SRS DUV S0 DR %
. s T . !
et .\55) N e
Delayed feed timing | J

e

1) Loosen screws @ and @ in feed eccentric cam @ , move the feed eccentric cam in the direction of
the arrow or opposite direction of the arrow, and firmly tighten the screws.

2) For the standard adjustment, adjust so that the top surface of feed dog and the top end of needie
eyelet are flush with the top surface of throat plate when the feed dog descends below the throat plate.

3) To advance the feed timing in order to prevent uneven material feed, move the feed eccentric
cam in the direction of the arrow.

4) To delay the feed timing in order to increase stitch tightness, move the feed eccentric camin the
opposite, direction from the arrow.

— i —— — — — — — — — ——— — —— — — — - - — — = — o — - — — —— —

=JHi=



22. MsHEIE I B HAE / ADJUSTING THE NEEDLE STOP POSITION

xR
ATHLEEMIBIERNEE, HXEEREET,
WARNING:
Turn OFF the power before starting the work so as to prevent accidents caused by abrupt start of the
sewing machine.

B HLkARE SR AT AL B

D). FTHIFSE, A TR,

9). ik "B M2k, HEAFRHLK R PR
B3 B L B 2mm i

3). 15k "B BARAEHL A ES ARG BhIR [ 5
TAESE, s - R, HUERE K.

bA R 1= DA A1 o T P/ <. 3 Z S CI T

Hheb A BRI
Schematic diagram of
General principle: thread take-up lever

the head is calibrated to thread take-up lever

1). Turn on power button,enter work mode;
2). Press the "[E"key for 2 seconds,the standard
nose interface, the thread take-up to the

postion wich is far from the highest
position 1.5~2mm;

3). Press’(8]"key to save the head position, the
system automatically return to the working
interface, buzzer look; nose calibration is

complete.

D000

s
O

Note: If you mistakenly entered the head of the
table interface, press the”” key to returu to.

O 5
] Doooo

\

B

Operation panel

_1 2_




23. EIE 7] | COUNTER KNIFE

(1) 02 J] A8 i

BRI LY B A, MMM IR L TFSAEk I, TR 2 A A Rl B 2R e @) I,
WRIGIEAT I eS @ Wit IS, RGO RIAR e @ R [ BSR4 0 (B TFA R, R b s fir i o @) M
Tkl ie @ . (N BN R S Eh R R 2 B R ON0. 5 . (BAOZ DRI i F B iR @),
(2) B sl i, Tz 20y B ity i

YA PR @ MR IR AR, B ) @ Wi REEE ) @ 1B J)BER MM £10.2-0.5
EX AREAE, ERSHMEENRNE @ MR FEARKENI @ . e @ Mk
I @ NS, REEREZ @.

(1) Adjusting the position of thread cutting cam

Tun the wheel of sewing machine. When the needle bar rise by 5mm form the lowest position, press the thread
cutting serpentine pipe to make the roller shaft contaction the rabbet of the thread cutting cam @) and the fix
with the positioning screw @) temporarily, after that adjust the thread cutting serpentine pipe @) to the original
place. At the same time, loose the positioning screw @ to adjust the thread cutting wheel @ , keeping the
clearance between the head face of the cam and the roller shaft to 0.5mm (Fix the positioning screw e ata
torque moment of 40kg/cm).

(2) Adjusting the place of movingknife and fixed knife

When the head of thread cutting cam controlling lever @ surpasses the thread cutting cam, the front part of
the fixed knife @ should mesh with the edge of the moving knife @ in 0.2-0.5mm. When failed to mesh,
move the moving thread cutting conrtolling lever @ under the condition that roller shaft surpasses the thread
cutting cam, making the front of the fixed knife @ to mesh with the edge of the moving knife and theen fixed
the screw @ .

B ESEA

o AN

-13-



24 . Bt E 1704742 / PEDAL PRESSURE AND PEDAL STROKE

R
HTHLEBSMOESERNEN, WXANFRRRRT
WARNING:

Turn OFF the power before starting the work so as to prevent accidents caused by abrupt start of the
sewing machine.

(1) BEtRBREEE ) iR %
1) TR @FTLLAE,
2) EMFHFLEMS G, EhER.
3) HBLMZEEE,
(2) BRI BR ) Y R 2
1) FIShRIE BRI A @ TLLME .
2) FrftETIRANE LR,
3) IFRAETTRA I N
(3) BiERBETTRR A IR 2
1) fREH @ RGN FLE L FITRER.

(1) Adjusting the pressure required to depress
the front part of pedal

1) This pressure can be changed by changing the
mounting position of pedaling pressure adjust
spring @

2) The pressure decreases when you hook the spring
on the left side.

3) The pressure increases when youhook the spring

on the right side.

(2) Adjusting the pressure required to depress the back part of pedal

1) This pressure can be adjusted using regulator screw (2}

2) The pressure increases as you turn the regulator screw in.

2) The pressure decreases as you turn the screw out.

(3) Adjusting the pedal stroke

1) The pedal stroke increases when you insert connecting rod © into the right hole.

25, BRI E / ADJUSTMENT OF THE PEDAL

g}
ATHIEBSMORIER TR, HXRRARERT.
WARNING:

Turn OFF the power before starting the work so as to prevent accidents caused by abrupt start of the
sewing machine.

(1) EFFHER

1) SR T @, LT @ A0
EHTO 214

(2) RtREIAE

1) VTR A KR T 1L ol S AR A st

&C‘
2) P TR @, BRI ERAT @UETIREE

(1)Installing the connecting rod

1) Move peda!@ to the right or left as illustrated by
the arrow so thtat motor control lever @ and
connecting rod @ are straightened.

(2)Adjusting the pedal angle

1) The pedal tilt canbe freely adjusted by changing
the length of the connecting rod.

2) Loosen adjust screw @ , and adjust the length of
connecting rod @.

—14—




26. #1R#R1F / PEDAL OPERATION

(1) BEARIRAA B BT 3R 4E
“ () 1) AR SO RS 1@,
2 FH 2700 AT RR A 25 S T L @

CfEARL, TR Hahaent, Blagssdg
AT s ) )

3) JEHEARE (o] AR AR B B0 37 B4k
AHUSIE@,  (HLEF R IEB R L)

4) i G BRI A 2 Eh @

* B BRI RS, e R

[ I 1 ZRFF X, o] AR AR B AR A R
EFENE@, FHITH IS I

(1) The pedal is operated in the following four steps:

1) The machine runs at low sewing speed when you lightly depress the front part of the pedal. @
2) The machine runs at high sewing speed when you further depress the front part of the pedal.
(If the automatic reverse feed stitching has been preset, the machine runs at high speed after it
completes reverse feed stitching)
3) The machine stops (with its needle up or down) when you reset the pedal to its original position. @
4) The machine trims threads when you fully depress the back part of the pedal. @

x If your machine is provided with the Auto-lifter an addition step is given between the machine stop and

thread trimming step. The presser foot goes up when you lightly depress the back part of the pedal

® | and if you further depress the back part, the thread trimmer is actuated.

27. MR F 2h{EI%E / LED BRRAYT
ONE-TOUCH TYPE REVERSE FEED STITCHING MECHANISM

(1) Ry

1) HIFRE @ | SEoIpL s iAs BEE, T,
2) B FHz AR, WTLLE FESE .

3) BOFHE, WS BIEE B ESE

A.‘Ezﬂz 5T B LA O B AR
1T B | wemnmras.

(1) How to operate

1) The moment button @ is pressed, the
machine performs reverse feed stitching.

2) ‘The machine performs reverse feed stitchng as
long as the button is held pressed.

3) The machine resumes normal feed stitching the
moment the button is released.

WARNING:
A Turn OFF the power before starting the
work so as to prevent accidents caused

by abrupt start of the sewing machine.

-15-




(2) LEDMUHXT M 75 1k (2) How to operat the LED light
D NS IE% @), LEDATE. 1) Push the button@,LED light be bright.
2) FEHEZTX @, LEDIT K. 2) Pull the button@, LED light be power off.

16—




PARTS BOOK

EF R, FERFES, #5.

Please confirm the relative applications Ref. No,part No.
when buying the parts.

o



105 - ShaEER
MACHINE FRAME&MISCELLANEOUS COVER COMPONENTS




14015 - ShaeEp i

e i ;) # P Description o R @
Ref. NO. Part NO. Qty | Note

1 IGR9890-01 TR Face plate 1
2 (GR9890-02 AR Face plate agsket 1
3 GGS44 7 A SR ET Screw 1/8x44 L=4 1
A GR3403 HARBT AR |Arm oil shifld asm. 1
5 IGR3344 PREBEATHIRFLEE | Rubber plug 3
6 |GR1463 FHATHAREEFLIE | Rubber plug 1
7 IGR9890-42 =fLitgk Three holes thread guide plate 1
8 (G053 JE AR BRET Screw 3/16x28 L=9 7
9  |GR1083-8 SR Cord holder 1
10 |5K9890-03 JE R Side plate 1
11 |GR9890-04 Jam AR Gasket 1
12 GQ277 TR 48 Face plate 1
13 GQ19s e X b Safety label 1
14 155053-8 J& T B SRET Screw 3/16x28 L=14 3
15 LA Machine cover 1
16 IGR3345 R ESTLE  |Rubber plug 1
17 IGs046 FISERE B EET | Screw 3/16x28 L=18 1
18 GO061-8 FlaER A E Reverse feed lever stopper 1
19 GR 1464 THETLE Rubber plug 1
20 GR1005-8 SHRILLE Magnet cord rubber 1
21 IGR9890-29 VAL Je L AR 1 Thread tension asm. 1
22 IGR7650 2R Je 22 WRET Thread tension post 1
23 IGR7673 LIE AR Thread tension guide 1
24 |GR1015-8 e LA Thread tension disk 2
25 IGW233-8 NI E Thread tension spring 1
26 IGS1750 ANTE LR YR B Thread tension nut 1
27 GS551 AR BRAPFIRET | Screw 11/61 x 40 1=6 1
28 |GK240 PRRATHIP 2 Thread take-up lever cover 1
29 1Gsssi PR AT 4P SR eT Screw 3/16x28 L=6 3
30 IGR3354 448 Arm thread guide Right 1
31 iGS0s552 A ERET Screw 11/64x40 L=6 1
32 Je B R Thread tension asm. 1
33 fGLo1s Je LT £} Tension nut 1
34 IGR 1490 ke 2 i sh Al Rotating stopper 1
35 GW251 Je R Tension spring 1
36 GR 1489 Pids i Thread tension disk presser 1
37 IGR1488 e 2R Thread tension disk 2
38 IGsols Fe RIRET Tension post 1
39 GW250 P2 Take-up spring 1
40 |GR1487 Phek 8T Tension post socket 1
41 |GS016 FELRMBET R B SRET | Screw 9/64x40 L=5.5 1
2 |gsas Je Lk aIRET Screw 15/64x28 L=7 I
43 I6X567 PAERET Tension releasing 1
44 IGM202 ik Throat plate 1
45 |GSo44 EHAIRET Screw 11/64x40 L=6 1
46 1GS044 AR IRET Screw 11/64x40 L=6 1

<G




ShE AR

1.H5% -

MACHINE FRAME&MISCELLANEOUS COVER COMPONENTS

3

qlllﬁlll_

o~ 2 I
88 © BER,

| &




1.815% - b En i

i # i & E o Description oo &E
Ref. NO. Part NO. Qty Note
47 GR3355 KEREN Arm thread guide Left 1
48 GS0551 I B RET Screw 11/64x40 L=6 1
49 GR1458 AR 7 R FLZE Ribber plug 2
50 GS053 E R SRET Screw 3/16x28 L=9 3
51 GM340/4 e Slide plate asm. 1
52 GM204 e Slide plate 1
53 GW434 i Bed slide spring 1
54 GS045 et S RET Screw 3/32x56 L=2.2 2
55 GS0548 JERAR Bed screw stud 4
56 GR724 Jeil1a8 Ruler stopper 1
57 GS373 Jeih FRIBET Screw 11/64x40 L=6 )
58 GX565 BIE REIET Fole 2
59 GQ276-8 biiBsy ] Model plate 1
60 GR9890-40 SRLk a1 Bobbin base 1
61 GS9890-41 LR AIRET Screw 3
62 GR9890-26 WLk ) Knife 1
63 GS226 LELRAR LR TIURET | Knife screw 2
64 GR9890-38 Je Lk AR A Thread tension asm. 1
65 GR9890-38-1 Je LR B Tension nut 1
66 GR9890-38-2 e LRIRET Tension post 1
67 GRY890-38-3 ek g Tension spring 1
68 GR9890-38-4 Je 2R A Thread tension disk presser 2
69 GR9890-38-5 2 A Thread tension guide 1
70 GR9890-38-6 JeERIBE (F) Tension nut 1
71 GR9890-46 HLER Motor cover 1
72 GS1769 B4, 52 I PR R T Screw 3/16 x 28 L=20 3
73 GR9890-47 ANGER TAER Stainless steel working table 1
74 GR9890-35 £k LR Thread guide plate 1

-2~




2. -4 - PREEBM

MAIN SHAFT&THREAD-UP LEVER COMPONENTS

R

IMPACT CONTROLLER SYSTEM

3. —fhR s




2. b - eI

Ref. NOO) ::Z ¥ & #* Description oW\ &

: ; rt NO. Qty Note
1 GS04 P EFT B RET Screw 15/64x28 L-10.5 1
2 GX566 PR T8 Thread take-up crank shaft 1
_ 3 GR1470 | oA R Roller felt 1
E 4 GHS564/4 PRERENT Thread take-up lever 1
5 5 'GH564/6 PRERIEAT S 4 Thread take-up lever asm. "1
6 G0270 PEERAT R AR Needle bearing 2
1 GH402/2 PR hiEse:. Needle bar crank 1
8 GH334 AT ERT ‘ Needle bar crank rod 1
9 GS09 P2l i 2 e i T Left screw 9/64x40 L=4 8 1
10 GH561-8 AT 1R Counter weight asm. 1
11 GDO0550 BHFF i B EARET Screw 9/32x28 L=16 1
12° | GD39 | BRER A R (L eRET Screw 1/4x40 L=6 ;)
13 GR1472 E{TIRETORI Rubber ring 1
14 GD06 EHFE i E fr8RET Screw 9/32x28 L=15.5 1
15 GHY9890-65 FHFFHR R Counter weight 1
16 .ﬁﬂﬁfﬁﬁéﬁ# Feed drive eccentric cam asm. 1
17 | GD034 ERHR OFIRET Screw 1/4x40 L=11 2
18 | GT198 HRHR O Feed drive eceentric cam 1
19 | GDoll ERHR O Z T RET Screw 9/64x40 L=6 2
20 | GR9890-11 7 (6907Z) Needle bearing 1
21 | GR9890-09 IR Oil seal 1
22 | GR1535 1R FEFF R Snap ring 1
23 GR1469 T R AR Thrust collar asm. 1
24 | GS39 | R T Screw 1/4x40 L=6 2
25 | GO9890-06 il Main shaft front bushing asm. 1
26 | GO296 A ity N Oil adjusting collar 1
27 G09890-07 Fahh Bushing, intermediate 1
“ 29 GRY890-22 BEE Rubber 1
‘ 30 - | GR3350 PR EE " | Thread take-up crank shaft felt 1

\
3. —EXBIERE S

Fs i3 5 ! . Bow | # i

| Ref. NO. Part NO. # Ei Description Qty Note
1 GPY890-45 T Hand wheel 1
2 AL Belt cover 1
3 GR9890.36 il Motor asm 1
4 PCBI !
5 PCB2 1
6 GR9896.30 PERRA Connect block A 1
7 GR9896.32 i 2% 4 0z 18 Connect rubber 1
8 GR9896.31 2B Connect block B 1
9 08 £ B Electricity line pressing board 1
10 B WET Holding screw 8
11 | r el Ay R 5T Cross recess head screw 2
12 A A B ET Socket head screw 3
13 ek Copper cylinder 2
14 e bl L Cross recess head screw 5

_.23_




s
T8

NENTS

Q

4 5H4F - B - TR

UPRIGHT SHAFT&HOOK DRIVING SHAFT COMP

NEEDLE BAR,

ey

s




4. 504 - B - THAEEF

5 # 5 %, #* Description #OE|&E
Ref. NO. Part NO. Qty Note
1 GR 1479 B R L Cap |
2 G09890-17 HHFEE Needle bar bushing upper 1
3 G79890-16 T Necdle bar 1
4 GR1478 A E AR Needle rod holder asm. 1
5 GS011 AR AR ET Screw 9/64x40 L=7.5 3
6 GU168 AP IETERE R Slide block 1
7 GR9890-18 AT T ELH Needle bar thread guide 1
8 GO0272 HHTE Needle bar bushing,lower 1
9 GS071 HLEHRET Screw 1/8x44 L=4.8 1
10 GR3352 TR Needle bar thread guide 1
11 GV15 HLE Needle DBX1 #14 1
2 a4 Gear & pinion asm. 1
13~ Lt Gear & pinion asm., upper 1
14 GC168 kAt e A Gear asm. 1
15 GS033 VTS IRET Screw 1/4x40 L=8 2
16 .. | GC167 B A 4 Pinion asm. 1
17 GS033 AP RET Screw 1/4x40 L=8 2
18 Fisse Gear&pinion asm., lower 1
19 [GC166 B F i As Gear asm. 1
20  [GS033 A VT ESRET Screw 1/4x40 L=8 2
21 GC165 T e A Pinion asm. 1
22 GS033 A P ES IR ET Screw 1/4x40 L=8 2
23 GZ7435 0 Upright shaft 1
24 GN161 i Hook asm. 1
25 GO472 B EE Upright shaft bushing, upper 1
26. GO0471 BT E Upright shaft bushing, lower |
2 GO470 THEHME Bushing rear 1
28 | GS053 U b [ SR AT Screw 3/16x28 L=7 1
29  |GR1519-8 TR A Thrust collar asm. 1
30 | GS082-8 TR Screw 11/64x40 L=5 2
31 GZ434-8 T Lower shaft 1
32 |GR3371 e RE 84 Bobbin case holder ]
33 | GS030-8 BERR & (R ET Screw 11/64x40 1L.=9.5 1
34 | GS0559 TR AT Screw 3/16x28 L=7 1
35 GO1002 THBTHE Lower shaft front metal 1
36 T PR 4 Oil seal screw asm. 1
37 GRI1515 T R e 0il wick 1
38 GS031 T Sh R i iR ET 0il seal screw 1
39 GN163 Hits Bobbin 1
40 GN162 Hi Bobbin case 1
4] GNI161 NEARAR LA Hook bobbin case asm. 1
42 | Go0s3 TS b v ET Serew 3/16x28 L=13 1
43 |GRO341 AT R g Slide block base ii
44 GR3372-7 T AhE i A Lower shaft oil deflector asm ]
45 GS210 FY B R ET Oil deflector screw 11/64 x 40 1L=3.5 2

DB




5 EH#
HAND LIFTER COMPONENTS




5.EFEB 1

/

S # 5 2 Eiis Description O
Ref. NO. Part NO. Qty Note

1 GR3360 FERMRCT Hand lifter I
2 GS0554 HENAVR F- 88T Screw 9/64x40 L=10 1
3 GR1503 FERRIR F 4O R B Rubber ring !
4 GR336/2 FERER T o & A Hand lifter cam asm. 1
5 G0273 FEA Presser bar bushing lower 1
6 (GS020 & R ET Screw 9/64x40 [.=8 1
7 GS0555 HIAT AR IR LBy Link shaft 2
8 GR1510 SR F O3 E-ring 5 3
9 GM?200/5 5 R4 Presser foot asm. 1
10 TR Wire holder bracket, lower 1
1 GS0558 TR EE R FFERET Hinge screw ]
12 GS0557 FEFLAF R ERET Hinge screw 1
13 |GR3370 &8 T AT Knee lifter connecting rod 1
14 | GR3369 o I KT Lifting lever link 1
15 GS010 T AR FRET Screw 11/64x40 L=5 1
16 GS336-8 AR R [ R ET Screw 11/64x40 L=5 1
17 FRERAMAEERET | Screw 15/64x28 L=14.5 1
18 GR1017-8 E Tk AR Wire holder 2
19 |GS310-8 FEWAGEEBEET | Screw 3/16x28 L=6 1
20 | GR1016-8 ERAER Wire holder bracket,upper 1
21 GL6 T S BE V1T 9 6 Nut 3/16x32 2
22 |GRIS10 SELCRS T O R E-ring 5 2
23 GW433 s AL B K YA Tension release return spring 1
24 GW432 FALRAH T o Thread release pin spring 1
25 Lo FSEET. T Wire cable holder 1
26 | GX568 PAZRAHET Tension release supporting pin 1
27 P R T Screw 3/16x28 L=6 1
28 GR9890-50 s A Thread tension release wire 1
29 GS0556 LA AL L & Tension release shaft 1
30 GLO114 518 853 Presser adjusting screw nut 1
31 GS0553-8 i PSR ET Presser spring regulator 1
32 GW253 VAR Presser adjusting spring 1
33 GR3358-8 EHFH Presser bar guide bracket 1
34 | GZ275 JEFE Presser bar 1
35 GR9890-56 ZEIATE Presser bar thread guide 1
36 | GS033 [EFF 5408847 Screw 1/4x40 L=8 1
37 | GS0100 LB LGN T HIRET Screw 9/64x40 L=8 2
38 BIALAH-2H 14 Knee lifting cross rod asm 1
39 | GR3364/3 16 I I RTALAF 3R 1% Hand lifter link 1
40 | GRI510 FIFFFF O 124 E-ring 5 1
41 GR3363 JE B T+ i Lifting lever 1
42 | GR3366 FEESGESEIF 4 | E-ring 5 1
43 GR3368 HBIEBBIAT Knee lifting cross rod 1
44 GR1494 JATE S #F Presser guide bar 1

Ly




6. X BHIR i
FEED MECHANISM COMPONENTS

o8-




6. R

s i K A Description OB &
Ref. NO. Part NO. Qty Note
1 GHY9890-24 {8 2K EFF Feed adjust rod 1
2 GX9890-25 Rk A Feed regulator pin 1
3 GSO011 JEAT R BRET Screw 9/64x40 L=6 2
4 GR3384 ERHR AT 2 Feed regulator 1
5 GO474 TERE A AR Feed regulator bushing 1
6 GS0565 BRI TR S BEIBRET | Screw 3/16x28 L=7 1
7 (GS9890-23 R YT AR Feed regulator screw 1
8 GW257 R A Spring 1
9 GX576 EHRIPEHS Feed adjust pin 1
10 GR3382-8 &R EE Feed dial 1
11 GS0563 JEFHPEREEHWRET Screw 3/16x28 L=18 1
12 GH568 IERLEFF Rocker shaft connecting rod 1
13 | GX570 ERHEFT B Walking foot long pin 1
14 GSO560 BERHEFF IR ET Screw 9/64x40 L=4 1
15 GH572 1 ERT Connecting rod 1
16 GR3383 PR T R ORY Rubber ring 1
17 GW436 UL AR A Feed reverse spring 1
18 GR1510 Bl RLER R E-ring 5 1
19 GH547/2 150 34 h 47 244 Feed reverse arm asm. i
20 GS2566 R i HR R ET Screw 1
21 GR1510 R B AR E-ring 5 1
22 GW435 feli R 3 Spring 1
23 GX571 SR A R Walking foot short pin 2
24 GR3374 ERHCIEEN R Connecting link long pin 2
25 GR3775 ERHE IR R Connecting link short pin 2
26 GR3376/2-8 ERHRE AR R 1 Feed adjust link asm. 1
27 GX573 HERHEEIR S | Adjusting link fulerum shaft 2
28 GS48 T B ORET Screw 15/64x28 L=7 2
29 GSO560 AT RRET Screw 9/64x40 L=4 2
30 GX575 FERE Feed bar shaft 1
31 GR1524 R R E Retaining ring 1
32 GM201 =¥ Fedd dog I 1
33 GS072 R ORET Screw 1/8x44 L=6 5
34 GR3380/5-8 FRERA Feed bar asm. 1
35 GR3388" RSN E AR Adjusting link spring guide 1
36 GS0567 AR R ERET Screw 11/64x40 L=5 2
37 GR3387 hir A Feed spring hood 1
38 GZ436 i Feed rocker shaft 1
39 GX571 Bes ¥k ot Walking foot middle pin 1
40 GS0560 7 B R ET Screw 9/64x40 L=6 1
41 GL7 B IF AT R R R Nut 9/32x28 1
42 GH569 W6l AR 4 Feed rocker shaft crank asm. 1
43 GS0561 R h FRERET Screw 3/16x28 L=15.5 I’
44 GH571 16 7F = h A 2 A Lifting rocker asm. 1
45 GS0561 16 OF Jo dh AN ARAT Screw 3/16x28 L=14 1
46 GS0562 Hinge screw 1

0 F R RO SRET

—D0_




6.3%5 # &R

FEED MECHANISM COMPONENTS




6.3 #4814

F5 #* ki P4 i Description O SR
Ref. NO. Part NO. Qty Note
47 GZ437 TR Feed driving shaft 1
48 GR1469 RFmEEAE Y Thrust collar asm. 1
49 GS39 R R AR ET Screw 1/4x40 L=6 1
50 GO473 EE AR Feed rocker shaft bushing 2
51 GS092 IF IR eRET Screw 11/64x40 L=7 2
52 GR1524 6 5F S o 4 B Retaining ring 1
53 GR3379-8 IF 48 FE 4 Feed bar crank asm. 1
54 GS69 oF 4R R eR T Screw 3/16x28 L=14 1
55 GH570 8 X th iR 1 Driving shaft crank asm. 1
56 GS037 1857 X ARSRET Serew 11/64x40 L=10.5 1
57 GR3386-8 Bl EHE F A Reverse feed control lever asm. 1
58 GR1469 R hEE Thrust collar asm. 1
59 | GS39 TR R SR AT Screw 1/4x40 L=6 2
60 GR3385 HlEEHHORI Rubber ring 1
61 GZ438 3% %l il Feed reverse shaft 1
62 GO9890-57 %k i E Feed lever metal 1
63 GS033 B RHR T IRAT Screw 1/4x40 L=8.5 1
64 GS050 BIEEHRF B AI88ET | Screw 1/4x40 L=10 1
65 GR9890-64 A BHRE T Reverse feed control lever 1

s




7.B & EEF , ,
THREAD TRIMMER COMPONENTS ik




7.8 & 4

il # 5 % i Description ¥R &k
Ref. NO. Part NO. Qty Note

1 GS832 BRETSM11/64"x40 L=12 Screw SM11/64x40 L=12 2
2 GR7662 SR RE TR Washer 2
3 GR7661 TIBE R AR Partiality shank asm, 1
4 GS175 %3N 7118 E BT Screw 2
5 GR7663 i&Eh 7] Motorial knife 1
6 GL650 BB £ SM11/64"x40 Nut SM11/64x40 1
7 GR7660 B2 7148 Knife bracket 1
8 (GS9890-27 TE T 1 84T Screw 1
9 GR7656 £ P Secant knife 1
10 GR7658 Pét i Protect needle patch 1
11 GS1755 LT SMO/64."x40 L=4 Screw SM9/64x40 L=4 1
12 GHI1001 ik Thread shear rock arm 1
13 GR7664 BREl i k3 Positioning block 1
14 GW951 E 5 Spring 1
15 GS1760 4T SM3/16"x32 L=14 Screw SM3/16x32 L=14 2
16 GO1001 PIEAHES Thread shear cam rock arm assy 1
17 GS1761 $4T SM11/64"x40 Screw SM11/64x40 1
18 GO1000 SRz A At 2 Short bush 1
19 GS1754 $EET SM1/4"x40 L=10 Screw SM1/4x40 L=10 1
20 EhE THRE Pole 2
21 GR7656 Mg Thread shear cam 1
2 e deFlr Bale band 1
23 GS788 4T SM9/64"Xx40 L=5 Screw SM9/64x40 L=5 1
24 GS1759 JEAFIRET SM11/64"x40 L=5.5 5| Screw SM11/64x40 L=5.5 2
25 GH1000 HERT Knife shaft connecting rod 1
26 GZ850 V2% %0 47 Thread shear rock arm shaft 1
27 GR7667 L5 ot Spring cover 1
28 GW952 W Spring 1
29 GR7665 BLRIKSh A A Thread shear rock arm shaft 1
30 GS189 BAET SM11/64"x40 Screw SM11/64x40 1
31 G7666 i Rool shaft assy 1
32 GL650 |35 Nut 1
33 GZ851 i Thread shear shaft 1
34 GR7669 e Retaining ring 1
35 GR7668 LR R 4 Magnetic plug cushion mat 1
36 GR7672 BR300 ) Magnetic plug pin 1
37 GL652 ¥R SM1/4"x40 Nut SM1/4x40 1
381 | GR7671 g Washer 1
39 GS1763 MR R ET Screw 1
40 GKL201-8 B M4 Nut M4 2
4] GR7670 BT Magnetic plug cushion mat 1
2 GR7677 AL Thread loose seat 1
43 GWS953 6 Spring 1
44 GS1764 $4ET SM1/4"x28 L=13 Screw SM1/4x28 L=13 1
45 GQ785 BT BB Magnetic plug 1
46 GR3400-7 $HET SM15/64"x28 L=14.5 Screw SM15/64x28 L=14.5 1
47 GS525-8 TEAR B FEAR Electrical plug breacker washer 1
48 GO1003 ThihE Bushing, lower shaft 1
49 GKR202 4 5x8x0.5 Washer 4.5x8x0.5 2
50 GR8800-61 14 fLE 2k 7% 14 holes thread connector 1
51 GR9890-78 LR T Connceting terminal 1
52 GR8800-60 2k 4 3 Groundwire terminel 1
53 GR9890-70 LEDAT 22k 2% LED light's wire connector 1

.-




8.8 =h Bl &3
AUTOMATIC REVERSE FEED COMPONENTS

_______________

11 28

9.k & 75

THREAD CLAMP DEVICE r




8.8 ZhE 42 AR 14

Ty i o e
A i N % B Description Bt & Ik
Ref. NO. Part  NO. Qty Note
1 GR9890-33 HAA Switch block 1
2 GR9890-51 JER R Swicth cover 1
3 GS053 BRET Screw 3/16 x 28 L.=9 [1]
4 GRO9890-33-1 H g Wire [1]
5 GR9890-33-2 Piek i ¢ Connecting terinal [1]
6 GR9890-33-3 ol 4k 42501 Reverse feed button [1]
7 GR9890-33-4 LED¥] ¥ 51 LED light button [1]
8 GR9890-33-5 BRI Switch 1]
9 GR9890-33-6 Bk BR Circuit board [1]
10 GR9890-33-7 LED%T LED light [1]
11 GR9890-33-8 FOR 258 Thread guide cover [1)
12
13
14 GR625-8 JFI 48 E-ring 5 7
15 GR7687 A sh#25 k- AT Reverse feed connecting shaft 1
16 H P41 E-ring 9 1
17 GH1002 S E 258 A Connecting arm asm. 1
18 GR1028-8 IF L 4 E-ring 4 1
19 GR7691 8 8k AT Reverse feed connecting link 1
20 GR1027-8 JF a8 E-ring 12 1
21 G0363-8 #Hly Washer 16 x 24 x 2.6 1
22 G0362-8 By Rubber plunger ]
23 | GR1028-8 B ARk E-ring 4 2
24 GR7692 HEHFRY Plunger arm pin 1
25 GQ796 1 SN %k R Reverse feed magnet asm, 1
26 GS525-8 ey Screw 15/64 x 28 L=12 2
27 T Screw 3/16 L=9 1
28 15 ) 8 1 ek AT T Plunger spring l
29 TR £ Pin contact )
30 WRET Screw 3/16 x 28 L=6 1

..




N ‘ '
1039 B 2B | .
OIL LUBLICATION COMPONENTS A

e
5
S
i
r 1.0 & 84
OIL RESERVOIR COMPONENTS
o

e e e e e e

—36-




1038 78 3R 14

=)
S # i 4 Eis Description BOR\&
Ref. NO. Part NO. Qty Note
1 GR1561-8 T Oil sight window ]
2 GR1562 A ORY Rubber ring 1
3 GR3398 ok ke Main shaft oil tube 1
4 GRO551 [] 7t e BT Screw 3/16x28 L=6 1
L GR1569 Il 7k £ 5k Oil felt presser 1
6 GR3401 =] B A Oil return tube asm 1
7 GR1566 ] 78 Je Holder 1
8 GR3378 &R 2R 0il wick 1
9 GS054-8 TEAR T B T eReT 0il adjusting screw 1
10 GW259-8 TREAR Tk B 7T 8% Spring 1
11 GR3399-8 TR A3t & Oil tube 1
12 GR3389/12 T Lubricating oil pump asm 1
13 GR3390 - - | IR EEN Oil pump installing base 1
14 GR3391 HEE Oil pump 1
15 GR3392, AR5 Oil pump impeller 1
16 GS554 R S RAT Screw D=3 L=10 3
17 GR339%4 R Lubricating oil pump cover 1
18 GR3393 R S AR Oil pump impeller cover 1
19 GR3396 (G Plunger 1
20 GW437 FEEE Plunger spring 1
21 GS0569 FEZEREET Plunger screw 1
22 GR3395 Tt Hook driving shaft oil tube 1
23 GS0568 IR FAERET Screw M3 L=8 3
24 GS030 SRR RET Screw 11/64x40 L=9,5 1
25 GS0567-8 T A E R Oil pump support,large 1
26 GS062 THFRARET Screw 15/64x28 L=12 1
27 GR3397 P 43k Rubber joint 1
28 GS9890. 39 15 ER FSIR EhAE Bobbin pulley 1
29 GS1761 LRI BRI BN AL IRET Screw 2
1. G
1 GR3405/17 B Qil reservoir asm 1
2 GR3406 bl iES Y Qil reservoir 1
3 GR3407 AL Oil reservoir gasket 1
4 GR3408 ALk P Rubber cushion 4
5 GS0571 HEFLIRET Screw 5/16x24 L=7 1
6 GR3409 HemFLsTORH Rubber ring 1
i) GHS576 16 FE R AL 1] 4 Knee lifting rotating arm 1
8 GW438 A 1] A 3 Spring 1
9 GR1583 REMSIFOAE E-ring 10 1
10 GR3410 16 HE IR AN AT 7 3k Vertical shaft fitting arm 1
11 GS0573 B TSLET Screw 2
12 GL21 A je) fA PR LS TR EE | Nut M6 2
13 GS057 oL [o) (i A PR A AT RET | Screw M6 L=30 2
14 GS0572 WL je] AR SR ET Screw M6 L=17.5 1
15 GZ439 6 FE R S Knee press cross shaft 1
16 | GR3411/6 PO Knee pan plate asm 1
17 GKR13 BRAAT AR Knee pan plate cover 1
18 GR1586 PROMT Knee pan upright shaft 1
19 GR3413 B FF Knee pan plate rubber 1
20 | GR3412 PG Knee pan plate 1
21 GR3414 BRAAF T3k Knee pan plate support 1
22 GS584 RES 5] Screw M6 L=12 1
23 GHS579 TREM IS Knee lifter push rod 1

7




1253 2; Z2 7R 44

THREAD STAND COMPONENTS

13. M 14

ACCESSORIES




12. TR

P #F K # B Description B &
Ref. NO. Part NO. - Qty Note
1 TLER R I Thread stand asm. 1
2 GRI1215 LR, % Spool retainer )
3 GS067 &M Spool pin 2
4 GR750 £ A o Spool rest cushion 2.
) GR1811 58 Y Spool rest 2
6 GS558 SRR 2R e BT Screw M6 L=16 2
74 GR1745 £yt 2k e Thread guide arm joint 2
8 GR1744 2% MOFF TR B PR Spool est rod rubber cap 1
9 GR1825 o S URs Spool rest arm 2
10 GZ316-8 12328 o O] Spool rest rod, upper 1
11 GR1932 e s . Spool rest rod joint 1
12 GS401 28 R B L R ET Screw M5 L=14 2
13 GL158 B AR AT R BE Nut M5 2
14 GZ315-8 BT Spool rest rod, lower 1
.15 GR1748 ek Thread guide 2
16 | GR1625 R0 A Spring washer 2
I GL23 LRI FTEERE Nut M5 2
18 GL158 2 BT R R B Nut M16 x 1.5 1
19 GR1696 2 20T R 1510 B B Washer 16 x 30 x 2.6 2
20 GR1751 U 0 R A ) AR 18 Spring washer 1
13. M
5 # = % ¥R Description B A& E
Ref. NO. Part NO. Qty Note
1 GR1590/2 Bk FE B A 1k Machine hinge plate asm. 2
2 GK241 Bk B T ‘Nail 4
3 GBX105 Pl R e Machine hinge plate 2
4 GR1610 e gl (k) Screw driver, large 1
5 GR1602 g Tl () Screw driver, mendium 1
6 GR1603 e TJ] (/) Screw driver, small 1
T GN163-8 Bl Bobbin 3
8 GF424 Pl E Macgube head cover 1
9 GBR148 Pl A Macgube rest cover 1
10 GR1604/3 A SR Oil reservoir asm. 1
11 GVI15 BLEH Needle DB x 1 #14-#16 119,
12 GR1578-8 BhREd (A) Quakeproof washer A 1
13 GR1579-8 B (B) Quakeproof washer B 1
14 iR Instruction book 1
15 WAk F(L5,2,2.5,3,4) | Cross screw driver (1.5,2,2.5,3,4) £1
16 i Oiler asm 1
17 GR1576 Rk Oil reservoir magnet 1
18 fe L Cable band 5
19 GBR 147 ASBE Wood screw 4
20 GS0574 #8 ‘Washer 4

-39-




